1-1/2" TO 9-1/2" LEG.
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PARTS LIST

ANGLE CALIBRATING PROCEDURE:

1. MEASURE TOWER TAPER
AND PICK LOWER BRACKET
HOLE:

* HOLEA=-25°TO 2.5°
= HOLEB=1.7°TO 6°

STEP 4

2. USE CALIBRATING BOLT STEPS

TO ADJUST FRAME TO
DESIRED TAPER

3. TORQUE LOCKING BOLTS
TO 75 ft.-lbs.

4. ADVANCE LOCKING NUT
TO POSITIONING PLATE,
THEN TIGHTEN.

ITEM| QTY PART NO. PART DESCRIPTION LENGTH UNIT WT. NET WT.
1 1 X-192999 3' STANDOFF PIVOT ARM 43.65 43.65
2 1 P2126 2-3/8" OD X 126" SCH 40 GALVANIZED PIPE 126 in 40.75 40.75
3 1 X-SDCAMDS DIAGONAL SLOT WELDMENT FOR BCAM 13.57 13.57
4 1 X-MHTP MULTI-HOLE TAPER PLATE WELDMENT 13.17 13.17
5 1 X-SDCAMSS STRAIGHT SLOT WELDMENT FOR BCAM 8.48 8.48
6 2 X-LCBB LEG CONNECTION BACKING BRACKET 12in 7.56 15.11
7 1 X-SDCAMSP POSITIONING PLATE WELDMENT FOR BCAM 1.43 1.43
8 4 X-100064 CLAMP (4" V-CLAMP) GALVANIZED 0.91 3.65
9 2 X-127594 FLAT DISK CLAMP PLATE 4" CENTERS (GALV.) 2.51 5.01
10 2 A34214 3/4"-10 X 2-1/4" A325 BOLT 21/4in 0.47 0.95
11 2 G34LW 3/4" HDG LOCKWASHER 0.04 0.09
12 2 G34NUT 3/4" HDG HEAVY 2H HEX NUT 0.21 0.42
13 8 G12R-15 1/2" x 15" GALV. THREADED ROD 0.84 6.69
14 6 G12065 1/2" x 6-1/2" HDG HEX BOLT GR5 FULL THREAD 61/2in 0.41 2.46
15 1 G12045 1/2" x 4.5" HDG HEX BOLT GR5 FULL THREAD 41/2in 0.30 0.30
16 4 G1204 1/2" x 4" HDG HEX BOLT GR5 FULL THREAD 4in 0.27 1.08
17 | 18 G12FW 1/2" HDG USS FLATWASHER 3/32in 0.03 0.44
18 | 26 G12LW 1/2" HDG LOCKWASHER 1/8 in 0.01 0.36
19 | 27 G12NUT 1/2" HDG HEAVY 2H HEX NUT 0.07 1.93

TOTAL WT. # 169.12

1.7°to 6°

-2.5°t0 2.5°
LOWER
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